

Everwell International Group Ltd.

Rm 304, 3/F., King Centre, 23 Dundas Street, Mong Kok, Kowloon, Hong Kong

TEL: 852 23120606

Fax 852 23120700

IYU SAILCLOTH TEST REPORT

Test Report Date: Jun. 11, 2014

Item No	Colour	Thickness (mm)	Width (inch)	Weight (g/m ²)	Tearing Strength (lbs)		Testing Speed (mm/min)	Tensile Strength (lbs)			Elongation (inch)				1% (lbs)		
					Warp 經	Fill 緯		Warp 經	Fill 緯	45°	10lbs	25lbs	50lbs	100lbs			
1	141HPE 140HPEA	314C	0.19	57	140	3.52	2.93	200	245.23	169.62	128.86	Warp 經 1	0.035	0.116	0.340	1.180	31.47
Lot no: 14-06-086-140					3.35	2.91				Fill 緯 2	0.063	0.223	0.585	1.437	19.32		
					3.35	2.91				45° 3	0.189	2.046	3.188	4.942	8.98		

